TECHNICAL REPORT

4200 Brockton Dr SE

Grand Rapids, Ml 49512

Customer information: (616) 698-2800
BURCH FABRICS

Our Ref: BRC 933533
Test Date: 30/01/2023
Test End Date : 02/02/2023
Date: 06/02/2023

SAMPLE(S) FOR TEST:

One, Composite — Ref: GRAMERCY

Note: The above descriptions are as supplied by the client and have not been verified by KETS International who can take no
responsibility for the accuracy of the description.

Conditi
Prior to testing: At least 72 hours in ambient indoor conditions, then at least 16 hours in an
atmosphere having a temperature of 20+5°C and a rel ative humidity of 50+20%
At time of testing: Temperature of 15 to 30°C and a relative humidity of 20% to 70%
TEST SAMPLE 1
FLAMMABILITY TEST (CIGARETTE) - BS 5852 :1979 Part 1 source 0 P

FLAMMABILITY TEST (CIGARETTE) - CAL 117-2013

=]
FLAMMABILITY TEST (CIGARETTE) -NFPA 260 Cigarette P
FLAMMABILITY TEST (CIGARETTE) - BS EN 1021-1: 2014 P

P = MEETS BUYER' S REQUIREMENT / F = DOES NOT MEET BUYER' S REQUIREMENT / NR = NO REQUIREMENT / SC=STILL CONTINUES / X=NOT
PERFORMED / NA = NOT APPLICABLE/ LS : LACK OF SAMPLE
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TEST REPORT

This report (including any enclosures and attachments) are prepared for the exclusive use of the Customer(s) named in the report and solely for the purpose for which it is
provided and on the basis of instructions and information and/or materials supplied by Kets's Customer. The test results relate only to the specific items tested and arenot
intended to be a recommendation for any particular course of action. Customer is responsible for acting as it sees fit on the basis of such results. Unless Kets provide
express prior written consent, no part of this report should be reproduced, distributed or communicated to any third party, nor could it be used for PR activities. Kets do not
accept any liability if this report is used for an altenative purpose from which it is intended, nor do Kets owe any duty of care to any third party in respect of this report.
Except where explicitly agreed in writing, all work and services performed is governed by Kets Standard Terms and Conditions of Service which is availab- le on request or
can be obtained at http://www kets.com.tr/terms. Testing reports without signature are not valid. The sample has been provided by the customer and the results apply to
the sample as received. Sample information is supplied by the customer. Unless otherwise requested, this laboratory applies shared risk decision rule. Unless otherwise is
specified, all Pass or Fail results are given without uncertainty considered. The reported uncertainty is based on a standard uncertainty multiplied by a coverage factor
k=2, providing a level of confidence of approximately 95%. The uncertainty evaluation has been carried out in accordance with ISO/IEC 17025 andTURKAK accreditation
requirements. Tests marked (*) in this test report are not included in the TURKAK accreditation schedule for this laboratory. Kets accredited by TURKAK under registration
number [AB-0716-T] for [TS EN ISO |IEC 17025] as test laboratory. Turkish Accreditation Agency (TURKAK) is a signatory to the European co-operation for Accreditation
(EA) Multilateral Agreement (MLA) and to the International Laboratory Accreditation Cooperation (ILAC) Mutual Recogniti- on Arrangement (MRA) for the recognition of
test reports.

Test Method Result Requirements

Flammability Test
BS 5852 :1979 Part 1 source 0 Cigarette

BS 5852-1: 1979 as modified by Schedule 4 Part 1 and Schedule 5 Part 1 of The Furniture and
Furniching (fire) (safety) Regulations 1988 (as amended)
Ignition Source 0: Calibrated Senior Service Cigarette

Test Method:
Criterin of Ignition:

Flame Application Time: 2011 seconds

Filling type:
Size:
Density / Hardness:

Polyurethane foam
450 x 300 x 75 mm (back) & 450 x 150 x 75 mm (seat)
20-22 kg/m?/ Type B Hardness grade 130

Pre- / Durabilit |
The sample was water soaked as clause 4 of BS 5651: 1978 as modified by The Furniture and Furnishings
(fire) (safety) Regulations 1988 (as amended) then line dried.

—TestMethod | Pre Treatment — | Flammability Performance— | Result

Requirements
Compliance with Schedule 4 Part 1
(The cigarette test) of The Furniture

and Fumishings (fire) (safety)
Regulations 1988 (as amended).

Watersoaked as clause 4.2 to
4.5 of BS 5651:1978 as modified
by The Fumniture and Furnishings
(fire) (safety) Regulations 1988
(as amended) then Line dried.

BS 5852: Part 1: 1979, Ignition

source 0 (Cigarette) PASS

Note: Fabric was submitted for test rather than the upholstery composite so as suggested by The Guide to the Furniture Regulations
the cover fabric was tested for cigarette resistance using standard polyurethane foam (non-modified) as this will give the furniture
manufacturer a good indication of its likehood to pass the cigarette test for the finished article.

Specimen No Cigarette Flaming Progressive Covering Result
Burning Time Smouldering Splitting
Cigarette S— — — ]
Test 1 22 min 17 sec N N Y PASS
2 25 min 22 sec N N Y PASS
Y:Yes N:No  N/A: Not Applicable P:Pass  F: Fail D: Depth L: Length W: Width
Conclusion:

The composite tested meets the requirements of Schedule 4 Part 1 of the Furniture and Furnishings (fire) (safety) Regulations
1988 (as amended). PASS
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TEST REPORT

Test Method Result Requirements

(*)JFlammability test- Ignition source: smouldering cigarette
CAL TB 117:2013

Conditioning : At least 24 hours in an atmosphere having a temperature of 21° % 3 °C (70° £ 5 °F) and less than 55% relative humidity
Remark: No = Was not observed

Test Method

The apparatus and method of testing were those described in California Technical Bulletin 117-2013, Section 1, for

measuring the tendency of upholstery cover fabrics to smolder and contribute to fire propagation, when subjected to a

smoldering ignition source.

Pass/Fail Criteria

Specimen | Vertical Char Mock-up specimen continues to | Mock-up test specimen transitions Test Result
No length (Inches) smolder After 45 Minutes to_open flaming
1- 0.5 No No Pass
2- 0.3 No No Pass
3- 0.6 No No Pass

RESULTS : Based on the above Results and Acceptance Criteria, the item tested is:

Pass
OFail
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TEST REPORT

Test Method Result Requirements

Flammability Test
NFPA 260 Cigarette

Test Method:

TEST PERFORMED: NFPA 260 Standard Methods of Tests and Classification System for Cigarette Ignition Resistance of
Components of Upholstered Furniture — 2019; Fabric Cover Test and UFAC Fabric Classification Test Method — 1990;
Standard Test Methods for Cigarette Ignition Resistance of Components of Upholstered Furniture ASTM E 1353-16 — Cover
Fabric Test

Test Conditions: 70 +4°F, 65 +5% Relative Humidity

ACCEPTANCE CRITERIA

1. If the test specimen has no ignition, or if no individual specimen yields a vertical char of 45 mm (1.75 in; ASTM states 1.8 in.) or
less, the fabric is classified a Class | cover fabric.

2. If the vertical char of the test specimen greater than 45 mm (1.75 in.; ASTM states 1.8 in), the fabric is classified a Class Il cover
fabric.

3. If an obvious ignition of the polyurethane substrate occurs on the test assembly, the fabric is classified a Class |l cover fabric.

Specimen Char Length (in)
1 0.3
2 0.5
3 0.6

RESULTS Based on the above Results and Acceptance Criteria, the item tested is:
X Class |
O Class i

CERTIFICATION | certify that the above results were obtained after testing specimen in accordance with the procedures and equipment
specified by the standard stated above.
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TEST REPORT Burcl
RESULTS
Test Method Results Requirements

(*)Flammability test- Ignition source: smouldering cigarette
BS EN 1021-1:2014

Tast Specificati
Side Tested: Face
Eilling Specificati
Filling Type: Polyuretane foam 3 _ _
| Size: 450 x 300 x 75 mm (back) & 450x150x 75 mm (seat)
Density/Hardness: 20-22 kg/m?, Type B Hardness grade130
Pre-treatment/ Durability procedure
None
At least 72 hours in ambient indoor conditions, then at least 24 hours in an
Prior to testing: atmosphere having a temperature of 23+2°C and a rel ative humidity of 50+5%
At time of testing: Temperature of 10°C to 30°C and a relative humidity of 15% to 80%
Air flow rate of less than 0,2 m/s
Test Method Pre Treatment Requirements Result
BS EN 1021-1: 2014 As BS EN 1021-1: 2014
(Smouldering Cigarette) Niers (Smouldering Cigarette) RASS
| Specimen 1 | ~Specimen 2
Criterion of ignition
Smouldering Criteria
Unsafe escalating NO NO
combustion (3.1a)
Test assembly consumed (3.1b) NO NO
Smoulders to extremities (3.1c) NO NO
Smoulders through thickness (3.1c) NO NO
Smoulders more than 1 hour (3.1d) NO NO
In final examination, presence of activesmouldering (3.1e) NO NO
Flaming criteria NO NO
Occurrence of flames (3.2) NO NO
Comments
Flaming ceased - -
Glowing ceased - -
Smoke ceased - -
Result (Non Ignition / Smouldering Ignition / Flaming Ignition) NI NI

Y:Yes N: No  NA: Not Applicable P: Pass F: Fail

STANDARD 100
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